

**Test Report Nr 11264C**  
**Translation of "Beproeversverslag Nr. 11264C"**

**Sponsor**

DECEUNINCK N.V.  
Bruggesteeweg 164  
B-8830 HOOGLEDE-GITS  
BELGIUM

**Material**

PVC window profile

**Trade Name**

Zendow (code 0003)

**Name of the manufacturer**

DECEUNINCK N.V.  
Bruggesteeweg 164  
B-8830 HOOGLEDE-GITS  
BELGIUM

**Nature of the tests**

Tests concerning the reaction to fire of this material according to the Royal decree of 7 July 1994 amended by Royal Decree of 19 December 1997 and based on the standard NF P 92-501 :1975.

**This report consists of**

5 pages